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 NISHITA DESIGN 
 206, CHRISTELLA VILLA NO, 6, WHITEFIELD MAIN ROAD BANGALORE 
 BANGALORE-560066 
 INDIA 

 CONTACT PERSON   : MS. NISHITA THAKURDAS 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 SAMPLE DESCRIPTION HOUSEHOLD ARTICLES MADE OF PORCELAIN 

 COLOUR DECORATED ON WHITE PORCELAIN 

 ORDER NUMBER EXP 003 

 STYLE NO. NISHITA DESIGN 

 BUYER  ANOUSHIKA CO LTD 

 COUNTRY OF DESTINATION THAILAND 

 COUNTRY OF ORIGIN INDIA 

 SAMPLE RECEIVING DATE  27/03/2015 

 TEST PERFORMING DATE         28/03/2015  TO 03/04/2015 
 

     SUMMARY OF TEST RESULTS: 
    

TEST REQUESTED CONCLUSION 

 
 

 LEACHABLE LEAD AND CADMIUM 
 

FDA Regulation PASS 

California Prop. 65 PASS 

 
______________________________________________________________________________________________________________ 

 

 
      Per Pro SGS India Pvt Ltd. 
 

     
          

     Subasini Saraswat 

     Asst. Manager 
     Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 
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     TEST RESULT : 

 

       LEACHABLE LEAD AND CADMIUM CONTENT- INTERNAL SURFACE 
 

       WITH REF. TO US FDA CPG 7117.07(1995), 7117.06(1995) AND A.O.A.C. OFFICIAL METHOD OF ANALYSIS 17
TH

 EDITION  
        (2000) METHOD 973.32 BY ICP-OES ANALYSIS 
 

TESTED SPECIMEN 
(Plate ) 

LEACHABLE LEAD 
(ppm) 

LEACHABLE 
CADMIUM(ppm) 

VOLUME OF LEACHING 
SOLUTION(mL) 

INTERNAL DEPTH 
(mm) 

(1) <0.1 <0.02 320 9.14 

(2) <0.1 <0.02 320 9.14 
(3) <0.1 <0.02 320 9.14 
(4) <0.1 <0.02 320 9.14 
(5) <0.1 <0.02 320 9.14 
(6) <0.1 <0.02 320 9.14 

Average <0.1 <0.02 320 9.14 
 
        Limit (FDA – Flatware)     :               Pb:  <0 3.0 ppm,              Cd:   < 0.5 ppm 

         Cal prop 65 limit              :            Pb:  <0.226 ppm,              Cd:   < 1.853 ppm 

         

           

NOTE :  
                     1. Above Test has been performed as per client request. 
                     2. ppm =  parts per million                                                                                                                                                

                     3. <  =  Less than 
 

 

Sample as Received   

 

 
 

 
*****End of Report***** 


